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1.2m Drop Test Report
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Sample name : Lithium-ion Battery Pack
/LR : EETRBA
Model

BL1880F6835661S5PG9T
icee) :

Applicant

GlobTek,lInc.
5 '

BRI SLIR I B 407 PR A 7

Shenzhen LCS Compliance Testing Laboratory Ltd.
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1.2m Drop Test Report

12K ERE AR &
Report NO ..o
R B e LC8201223170ASB
Tested by (+ signature) ................... | AlisaLi
Checked by (+ signature) ................. Lilia Zhang
1GNNS |
Approved by (+ signature) ................ [Hart Qiu
FEHE(ZELZ) et | BRSO
Contents.....c.covveiiiieiiiiee
G0 S e
Date of isSUE ....ceveeeiiiiiiei 2021.01.11
BERBHT o
Testing Laboratory Name ................. | Shenzhen LCS Compliance Testing Laboratory Ltd.
TMREZIE R oot | RYISCRES I I 0 B PR A ]
ADAIrESS oo Room 101, 201, Building A and Room 301, Building C, Juji Industrial Park,
I Yabianxueziwei, Shajing Street, Bao'an District, Shenzhen, Guangdong, China
JRARYIT E 2 X HEERIL Y T E ERE T EAKR101. 201, CH301
Applicant's Name ..........ccccceevell GlobTek Inc.
BT o] ’
b | 98 Vetorans Dr. Nortvale, N 07647 USA
|
United nations “recommendations on the TRANSPORT OF DANGEROUS
Test Standard ..coovvovvevvivvvive.- | GOODS” model Regulations (21 Rev. Edition) special provisions 188.
TUARTHE oo | B GRT B EYIE IR WP — M 1G4 ST/SG/AC.10/1/Rev.21 188
) o
Date of performance of test.............:
PBBAT H o 2021.01.117~2021.01.11
Result ..ol Pass
BEBL oo, N
THISOSUARSEIRAT | tit - RSB ERRDHEEMmLZFEEETIEARKRLOL, 201, CH5301

Shenzhen LCS Compliance Testing Laboratory Ltd. | Add: Room 101, 201, Building A and Room 301, Building C, Juji
Industrial Park, Yabianxueziwei, Shajing Street, Bao'an District, Shenzhen, Guangdong, China| Tel : +(86) 0755-8259 1330 |
Fax : +(86) 0755-8259 1332 | E-mail : webmaster@Ilcs-cert.com | http:// www.lcs-cert.com



ennxf
Stamp

ennxf
Stamp

ennxf
Stamp

ennxf
Stamp

ennxf
Stamp

ennxf
Stamp

ennxf
Stamp


REPORT NO.: LCS201223170ASB
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Battery name Lithium-ion Battery Pack Type
fh i 44 i B T AL T e BL1880F6835661S5PGIT
Nominal voltage Rated capacity
R LU 3.7V i A 9100mAh, 33.67Wh
Number Trade mark GIobTek? Inc..
M B 50PCS el C®
Packaging weight Packaging dimensions N
A 9.80kg A R (LW (415*255*128) mm
Outer packing Corrugated case Inside packing Carton
AL %E [ERES ML %E £
Type of packing Cells or batteries only
(OE- Y FAhAZ Han L
Net quantity of batteries
per package 8.58kg
LA I
Test item 1.2m drop test
I H 1. 22K Bk i
. 1.2m drop test1.2KBcV& MR
Name of Equipment Jik#% % : Free fall tester Bkyg iR LA
No. Test item Test method Result Remark
P R H RRAKHE R #E
United nations “recommendations on the
TRANSPORT OF DANGEROUS GOODS” model
1.2m drop test . - . - Pass
1 o Regulations (21 Rev. Edition) special provisions 188. -
12*&%{§(Jﬂﬂiﬁ e AN T n /A 11? St Tk i“ I 1 == é*‘g
(& B Ok T fa e B i S i) g il 5 — R & A
ST/SG/AC.10/1/Rev.21 1883k )
Drop position#¥% J7 17 :
Drop position Top Front Side Edge Angle
PRVE 7 17 Bt HTH i} 73 pit
Status
JRr—. A% IPass 4% IPass A HsIPass & ksIPass & kIPass

Testing requirements descriptionill i Z R 1A -

The package of batteries is dropped from 1.2m 5 times per package. Each package is capable of withstanding
a 1.2m drop test in any orientation without damage to cells or batteries contained therein, without shifting of the

content so as to allow battery to battery(cell to cell) contact and without release of contents.
A FS B R T A M e e R L iR R 1.2 KEVEIR, SANEREEHT 5 YA T 1 kT I
B, AN AL A AR L 0 A B A AR, AN IE A it i RS S S B S MRS s AT Y
YIRIREH -

Conclusion%i: The package had passed 1.2m drop test. 348 1.2m BLE R K
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REPORT NO.: LCS201223170ASB
THE PHOTO OF SAMPLE ¥t A

AL I
1713520

Y CRESTRON

TST-902-BTP

MODEL/P/N: BL1880F6835661S5PGOT
LITHIUM-ION BATTERY PACK WITH BUILT-IN c €

VBAT: 3.7Vdc PROTECTION CIRCUIT, FUEL GAUGE ”~
CAPACITY: 9.1Ah IEC DESIGNATION: 1ICP7/35/66-5 ‘ ’
WATT-HOUR: 33.67Wh  CAUTION: ey

RYROTENRRDBIRAT] | #elt : S RERmELX P HEEEIFFEEE TIEAIRLOL, 201, Ci&301
| Add: Room 101, 201, Building A and Room 301, Building C, Juji
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a1
Important Notice

1. The test report is invalid without the official stamp of LCS.

AR HELCSH #

2. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
At BAHEA L RN R ER AL TR

3. Nobody is allowed to partly photocopy this test report without written permission of LCS.
RLCSHimFER, AMFADHEHARE S,

4. The report is invalid when anything of following happens — illegal transfer, reproduce,

embezzlement, imposture, modification or tampering in any media form.
MELE. 2. B B R SR SRR B R & H o Rk
5. Product information and customer information provided by the applicant, we are not

responsible for its authenticity.
PR AR AN P E S S AR AE, AT R s 15T,
6. The test report is valid for the tested samples only.
AR AR A AR AR P A i AT R
7. The Chinese contents in this report are only for reference.
AR I S A BN S
8. Objections to the test report must be submitted to LCS within 15 days.

SRS A A AW, MRS 2 HEIS RN FA AR .

***End of report***
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